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STATEMENT

Lo IR S TE A D UG il & ] 557 J S & A0 R

The test report is invalid without the special seal for testing and paging seal of CAACSRI.
2. B E AN, i, EAR (7)) Fh3:

The test report is invalid without the signatures of Approver, Checker and Tester.
3. MEIRALRL

The test report is invalid if altered.

4, REAYMFEFE, A5EHIEH S =i AR

Nobody is allowed to photocopy or partly photocopy this test report without written
permission of CAACSRI.
5. MAMEER I NMTWRIARE ZHE 15 RN EAFRE, @A T2,

Objection to the test report must be submitted to CAACSRI within 15 days from the date of

receipt of this report.
6 AR TH G RO REE D TT;
The test report is valid for the tested samples only.
7. ZALFEMRAFIIER 9 12 N H . BB, AV AR A

The retention period of sample is 12 month, beyond which the agency will not retain sample.

Motk (Add) . BRERXGRPUATE L TP T K X1 KR 765 5

No.765, Tengfei Road, Xihanggang Economic Development Zone, Shuangliu, Chengdu, Sichuan,
P. R. China

LG (Tel): 86-028-64458195

fEH (Fax): 86-028-64458195

HEE 4R i (Postecode): 610211
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HAAE L

General Information

BRE B/ Sample information

T i 44 B Ropas o/ — R Eiha | BeamR e

Sample Name Rechargeable Li-ion Polymer Battery Sample Type Lithium ion battery

EEE BLP919 FRAR L 7.74V

Sample Model Normal Voltage

e 75t 2180mAh/16.87Wh(Rated) HeRERSE &

Rated Capacity 2250mAh/17.41Wh (Typical) Metal Content N/A

¥ an o #) 67.9¢ FF i B, BHEE

Mass App.67.9g Description Black, Prismatic

FHH A5 B/ Client information

ZHEEAL fRHES L B An B PR 5

Client SUNWODA Electronic Co., Ltd.

LY (VA1 1115 FESCARARINN R 2 XA EEER B EME 2 545648 1. 2 A-B KX,

Client Address 2HD X9
Floor 1,A,B,D District of Floor 2 and Floor 3 to 9 of Comprehensive Building, No.2
Yihe Road, Shilong Community, Shiyan Street, Bao'an District, Shenzhen City,
Guangdong Province, P.R. China

A 7= BT F B/ Manufacture information

A 7 BT T RIER AR A A

Cell Manufacture Ningde Amperex Technology Limited

Mk REA TETEM X EESEHTER 1 5

Address No.l Xin Gang Road, Zhang Wan Town, Jiao cheng District, Ningde City, Fulian
Province,P.R,China.

H 1% 0593-2582479 ] CL-ND@ATLBattety.c | Pk www.atlbattery.com

Tel E-mail | om Website

E s A 7 ELAT FREEE TR A RA R H =778

Battery Manufacture

SUNWODA Electronic Co., Ltd. Branch 3

itk

FETFERITEZXKAEEEA L XEME 2 57 5% A, B. C. D. Efk

Address Blk. AB C D E, 2 Yihe Rd., Shilong Community, Shiyan Str., Baoan District, Shenzhen,
Guangdong 518108, P.R. China

zzhnn 0755-29516888 i 8 sunwoda@sunwoda.co | Rk www.suwwoda.com

Tel E-mail | m Website

*ULEE B BRIt

The above information is provided by client.

MRS B/ Test Laboratory

Tl . r HEEHMTSRE R

Laboratory The Second Research Institute of CAAC

Hihk F AR AR P8 AL 22 5 TT R X 1 TR BR 765 5

Address No.765, Tengfei Road, Xihanggang Economic Development Zone, Shuangliu, Chengdu,
Sichuan, P. R. China

EERFT 028-64458156 h48 tantao(@caacsri.com [ 3k www.caacdgt.com

Tel E-mail Website

HEim AR 16 /~Hit, 30 A

Quantity of Sample

16 lithium ion batteries, 30 cells
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Test Conclusion
e AT H 22 F5 A b e M 45 gk B
N Name of Test Testing Standard Test Result Conclusion | Remarks
A WM 1 i
1 Altitude simulation See Appendix 1 Passed f
5 IR e LR 2 Gy y
Thermal test See Appendix 2 Passed
REh LR 3 Cri
3 Vibration See Appendix 3 Passed /
-k B E GRBRFETFHY % | WX 4 &
4 *Shock 7 BT hR See Appendix 4 Passed /
z UN Manual of Tests and Criteria o
i W, Fff
el ST/SG/AC.10/11/Rev7 Section UHLESE L
5 External Short-circuit 383 See Appendix 5 Passed /
i / / A& H
. Impact N/A
Ik T 6 Elis g
Crush See Appendix 6 Passed
. SR T 7 CEi
Overcharge See Appendix 7 Passed
g i i 8 L% 8 Btk "
Forced discharge See Appendix 8 Passed
R
%, .4 2021-11.23
Receiving Date
M H
2021-11.23~2021-12-16
Test Date
/
£5#/Conclusion:

2, %%ﬁ%ﬁ%ﬁAIKW%ﬂﬁﬁiﬁ»%7Vﬂ%

ST/SG/AC.10/11/Rev.7,Section 38.3.

@i’%

(IsSued Date

3 A E K.

t and Criteria

o/ TRE

(Inspected by) :

iﬁ@

H %/ m kLR

(Checked by) :

%ﬁia§§% =
2028}
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Photos of samples and markings
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REHERF b/ k@ T hE/
Rechargeable Li~ion Polymer Battery IS 16046(Part 2)/
E1S/H%/Model:BLPS19  2ICPG/33/90 IEC 62133-2
EERY S EFETRHTE Limited Charge Voltage:8.9Vdc

S

MR E BEB/Rated Capacity:2180mAh16.87Wh

¥R 1 AR R BE/Nominal Voltage:7 74Vde
831 5 T3 Typical Capacity:2250mAh/ R-41144096
HITHRE:GB 31241-2014 ¥ 17A41Wh WWW.biS.gOV.In
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Mizk 1

Appendix 1

T H

Test Items

15 A1

Altitude simulation

1.1

R

Test procedure

T FL L R L AE PR TR JE (20+5°C) B fffFEAE DT T 11.6kPa BIE /1 N EAD7N/NE
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at
ambient temperature (20+5°C).

1.2 FEACIRAS
Sample status
Bl#~Ba#, EH—IEATETHINE;
B1#~B4#, at first cycle in fully charged states.
B5#~B8#, 7E 25 MMEH G e T HARE
B5#~B8#, after 25¢cycles ending in fully charged states
1.3 HEReAE S
Result
S 32 A /Before ML J5/ After =B R ol 2 AL HlERCE
Sample No. i 8 /Mass 1 [ /Voltage 7B /Mass L /Voltage Mass Loss Residual OCV | Test Result
(@ V) (® ) (%) (%)
Bl# 67.9713 8.84 67.9670 8.84 0.0063 100.00 (0]
B2# 67.9575 8.84 67.9530 8.84 0.0066 100.00 O
B3# 68.0730 8.84 68.0688 8.83 0.0062 99.89 O
B4# 68.0680 8.84 68.0635 8.84 0.0066 100.00 0]
B5# 68.0494 8.84 68.0456 8.84 0.0056 100.00 0]
Bo# 68.1375 8.84 68.1340 8.83 0.0051 99.89 O
B7# 68.0829 8.84 68.0787 8.83 0.0062 99.89 0]
B8# 67.9928 8.84 67.9890 8.84 0.0056 100.00 (0]
/ / / / / / / /
/ / / / / / / /
Note:

L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.

E: L- s V- $15: D- ##F: R B F- &K O- Eittle. EHR. Tk, THR. TEX.
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Appendix 2
MK H A
Test Items Thermal test
i il
Test procedure
5 Ik R O R AR B A T212°CHISRAE T IEAE AT 6 AN, SR G IR -40:2°C o 1F
TIEFEADT 6 A/, PR R R ERE &1 30min. EEHRELARSR 10K, RE
He W S A M B B IR O 20£5°C I 41 FIE 24 /M.
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum
time interval between test temperature extremes in 30 minutes.This procedure is to be repeated
until 10 total cycles are complete, after which all test cells and batteries are to be stored for 24
hours at ambient temperature (204+5°C).
1.2 FEaIRES
Sample status
Bl1#-B4#, fEH —MEH 227 IR
B1#~B4#, at first cycle in fully charged states.
BS#-B8#, 7t 25 TMEM G2 7 AIRE
B5#~B8#, after 25cycles ending in fully charged states
1.3 Mt 5 R
Result
HRES IR Al /Before B R After R | BARLE | AR
SaigleN i /Mass | FHiHE/Voltage | ME/Mass | H[E/Voltage Mass Loss Residual OCV | Test Result
(®) V) () V) (%) (%)
Bl# 67.9670 8.84 67.9565 8.68 0.0154 98.19 O
B2# 67.9530 8.84 67.9425 8.68 0.0155 98.19 0
B3# 68.0688 8.83 68.0593 8.68 0.0140 98.30 @]
B4# 68.0635 8.84 68.0539 8.68 0.0141 98.19 O
B5# 68.0456 8.84 68.0354 8.68 0.0150 98.19 0]
Bo6# 68.1340 8.83 68.1237 8.68 0.0151 98.30 (0]
B7# 68.0787 8.83 68.0709 8.68 0.0115 98.30 (0]
B8# 67.9890 8.84 67.9795 8.69 0.0140 98.30 (0]
/ / / / / / / /
/ / / / / / / /
Note:

L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.

. L- s V- #F5s D- B R- R F- iRk O- TR, EHES. M. TR, TEKX.




4% 5 (Report No.): DGT2021DT0162Q

Page 8 of 13 Pages

B#s% 3
Appendix 3
X5t B k30
Test Items Vibration
14 b IR
Test procedure
RSB EE M ZRARI GG L, FEFRBSBEMEE R, DU RIERS)
AL . IRENAIELETER, MMM THz B INZE 200Hz, AEHEFER 7THz, 41559
B WO —AMER . B ERSAB I TRE = AR E R 2507 10 E1EE 12 kdRzh, HH
H— RN TT LA SR, B 3 A
Cells and batteries are firmly secured to the platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.
1.2 TR
Sample status
Bl#~-B4#, FEH ~MEATETBIRE:
B1#~B4#, at first cycle in fully charged states.
B5#~B8#, fE 25 MEHERERBRE
B5#~B8#, after 25cycles ending in fully charged states
1.3 Mt 55 R
Result
HaHS i i/Before WIS/ After Rk | HAGE | MRS
SUMPIENC | fMass | MEVoltage | FERMass | F3fE/Voltage | MassLoss | Residual OCV | Test Resul
(2) %) (2) V) (%) (%)
Bl# 67.9565 8.68 67.9556 8.65 0.0013 99.65 0
B2# 67.9425 8.08 67.9420 8.66 0.0007 99.77 0
B3# 68.0593 8.68 68.0593 8.65 0.0000 99.65 0
B4# 68.0539 8.68 68.0528 8.66 0.0016 99.77 (0]
B5# 68.0354 8.08 68.0348 8.65 0.0009 99.65 O
Bo6# 68.1237 8.68 68.1232 8.66 0.0007 99.77 @]
B7# 68.0709 8.68 68.0684 8.66 0.0037 99.77 (0]
B3# 67.9795 8.69 67.9786 8.66 0.0013 99.65 6]
/ / / / / / / /
/ / / / / / /
Note:

L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.

fE: L iR V- 1355 D- AfA: R- BB F- 2k O- Kt TS, TR, EHR. TR
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Appendix4
A3 i
Test [tems Shock
. iR
Test procedure
A I rE AN Rt Y R SR B AR S b, SRS IR E AL S AT g .
BEAN I AR RS AN IR A28 S e KM 150g, ARk P 45220 (8] 6 AP HY 4 1B X B . B4
HEHMBMEE=AEMAEENESFAEZ =R dE, REERANEZ =Rkpd, 83
18 ik
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which
will support all mounting surfaces of each test battery. Each cell shall be subjected to a half-sine
shock of peak acceleration of 150 g, and pulse duration of 6 milliseconds. Each cell or battery
shall be subjected to three shocks in the positive direction and to three shocks in the negative
direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.
1.2 FEARAS
Sample status
Bl1#~B4#, fEH—MERTEETERE:
B1#~B4#, at first cycle in fully charged states.
B5#-B8#, f£ 25 MEHEREABRE
B5#~B8#, after 25cycles ending in fully charged states
1.3 HlRREAE S
Result
FRAGR = LA /Before MRS/ Afrer iRk | RBARE | WRER
Sample No. )
JAE/Mass | H[E/Voltage | E8/Mass | HJE/Voltage Mass Loss | Residual OCV | Test Result
(2) V) (g V) (%) (%)
B1# 67.9556 8.65 67.9522 8.65 0.0050 100.00 O
B2# 67.9420 8.66 67.9384 8.65 0.0053 99.88 O
B3# 68.0593 8.65 68.0552 8.65 0.0060 100.00 O
Ba# 68.0528 8.66 68.0492 8.66 0.0053 100.00 0
B5# 68.0348 8.05 68.0313 8.66 0.0051 100.12 (0]
Bo6# 68.1232 8.66 68.1200 8.66 0.0047 100.00 o
B7# 68.0684 8.66 68.0651 8.65 0.0048 99.88 0]
B8# 67.9786 8.66 67.9752 8.66 0.0050 100.00 o
/ / / / / / / /
/ / / / / / / /
Note:

L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.
e L- s V- H65G D- BEfR R- BEEY F- Rk O- iR, efRER. TR, EREEL. LA
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Appendix5
M A K
Test Items External short circuit
x IRF AL
Test procedure
DA AR AT A b R R — B ELR R (], (45 s A0 Bl A b 7o iR L TA B3 SRR E 1 57+4°C.
X BN 18] A R A T RS AT R A B T ROSE R, R R A B #A 18] K2 0 BAvEAf FE
Ko AHTIETFAEMARSTE], TN AT i i T B e 220 6 /Nt . ARJS, s B AN E gt 8
£ STH4°CEHF M T AR BAMRIE/ANT 0.1 ERIGAISMERE . 2/ BY e e AN b 7Y 41 5% i 2 B )
57+4°CT5 N 4 L YEFF AN RS T/ 1 AN /IN o J 2% A PERRL B B AT IRL B 28 /0 A 2 T FR H8R
i
The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature of 57+4°C,measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If
this assessment is not feasible,the exposure time shall be at least 6 hours for small cells and small
batteries,and 12 hours for large cells and larges batteries. Then the cell or battery at 57+4°C shall
be subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.
This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of
the maximum temperature increase observed during the test and remains below that value. The
short circuit and cooling down phase shall be conducted at least at ambient temperature.
1.2 ERLEIS
Sample status
Bli#~B4#, TEH—MEHELEFTHRE:
B1#~B4#, at first cycle in fully charged states.
B5#~B8#, 1E 25 MEH/E &R RS
B5#~B8&#, after 25¢cycles ending in fully charged states
1.3 M S5 R
Result
e REEORHEE (0 AR
Sample No. Max. External Temperature Test Result
Bl# 55.7 O
B2# 56.0 0
B3# 56.3 ¢}
B4# 55.7 0}
B5# 7.1 (0]
Bo# 57.0 (0]
B7# 57.6 0
B8# 575 0
/ Vi /
/ / /
Note:

D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire,

iE: D- R R- %, F- ok O- TR, TR, TARE. ERE. TR

-

/71 VITI

\
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Appendix6

I

Test Items

s
Crush

1.1

P R

Test procedure

o — B e B A R ) R SEN TR TE B R A BT N R T 2 (B AT B R . HYIETESE —
FEfih S EAZ) 1.5emy/s R EZF LT, HEEIHEILLT =Rz —ALk:

1) B 7735 %] 13KN+0.78KN;

2) HEGHETRET ZE4 100mV; 5

3) WEEEMEAILR, BRED 50%.
— Bk B [ s ok B S R R R 100mV SRS AR IS 50%, RARER DT .
SR FEEAR M RS, X A 98 B BEAT Y 1K e 4T B S R AT L A A 7 H s
JS2AE G\l By 2 B Tl AT 6 M
BARS REZ kB E, JFER TR foE R A o e e,
L WEE 6h.
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual
with a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be

RG24 T 5 N 2k

continued until the first of the three options below is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the

cell 1s deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush
force shall be applied perpendicular to the longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6h. The test shall be conducted using test cells or component cells that

have not previously been subjected to other tests.

{3

P feIR A
Sample status

Cl#~C5#, EH—MEFG S0%HIHE R E
C1#~C5#, at first cycle at 50% of the design rated capacity

Co#~C10#, T 25 PMEME 50%M)#E A &
C6#~C104#, after 25 cycles ending at 50% of the design rated capacity.

1.3

Mk 25 5L
Result

i
Sample No.

B fm i 5
Sample No.

FRREREEE (°C) MR R HMRIORHEE (°C) Mg R

Max. External Temperature Test result Max. External Temperature Test result

Cl#

o O Co# 17.7 0

C2#

18.0 C7# 18.0

C3#

Ca#

0]
C8# 1.9 @]
O

O
18.0 0]
] Co# 18.0

17.9
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C5#

18.1 0 Cl10# 18.1 0

Note:

D -Disassembly, F-Fire, O-No disassembly, no fire.
#: D- ik F- 2k O-LfEfE. KiK.

fMizk 7

Appendix7
AT H I
Test Items Overcharge
i1 A0 PR
Test procedure
76 H, FLIAL A ) 3 7 e 79 o AT 488 7 P LV P A o
The charge current shall be twice the manufacturers recommended maximum continuous charge
current.
) 3 P I AT L LR AN KT 18V B, s B B /) B G 2 Bt 2 o K 7 P T PR 5 B
22 RSP P RIENE .
When the manufacturers recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
ISR RN AR RIERT 18V B, WM RN EERZ A 1.2 £ 09 %S A7 2 1R K78
LT
When the manufacturers recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
"HFHAERFRATE R AR 445V, | FHEER AR BTN 9.696A. TBLRIEN 89V, B
79 19.392A.
The manufacturers recommended maximum charge voltage is 4.45V. The manufacturers
recommended maximum continuous charge current is 9.696A.The voltage of the test is 8.9V, and
the current is 19.392A.
12 B AR
Sample status
Bo#~B12#, TEH —MEFTETBRE:
BS#~B12#, at first cycle in fully charged states.
B13#~Bl16#, £ 25 MERETREFHRE
B13#~B16#, after 25cycles ending in fully charged states
1.3 M 55 %
Result
S RE R I AT FRRE LR Mt 3=
Sample No. Voltage Before Test (V) Test Result
Bo%# §.82 0
B10# 8.83 (0]
Bl1# 8.82 0
B12# 8.83 0
B13# 8.83 0O
B14# 8.84 0
B15# 8.83 O
Blo# 8.83 0

o A 11



R & % 5 (Report No.): DGT2021DT0162Q Page 13 of 13 Pages

Note:

D -Disassembly, F-Fire, O-No disassembly, no fire.

iE:  D- ik F- ik O-LigiE. LA
Ffz< 8
Appendix8
A 5 94k 1) T
Test Items Forced discharge
. AR

Test procedure

FE 20+5°CHRIMBRIR T T M8 s ERRTE 12V BB B Bt A7 sm i, e B i AR
FRUEEAN GG BRG] i R A R K FEAE, S R [ S AT E R R R AR AR B
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
D. C, power supply at an initial current equal to the maximum discharge current specified the
manufacturer. The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell, Each cell shall be forced discharged for a
time interval(in hours) equal to its rated capacity divided by the initial test current(in ampere).

12 FEAIRES
Sample status
ClI#~C20#,7E 5 — MG 7E 2T IR ES
C11#~C204#, at first cycle in fully discharged states;
C21#~C30#,7E 25 MEH J5 72 2R
C21#~C30#, after 25cycles ending in fully discharged states;
1.3 M 2
Result
[ESE ) W AT 3% R R MAREE R T i 5 TR G I B LR s
Sample No. Voltage Before Test (V) Test Result Sample No. Voltage Before Test (V) Test Result
Cl1# 3.482 (6] C21# 3.449 O
Cl12# 3.486 0 C22# 3.459 0]
Cl13# 3.480 O C23# 3.447 (@]
Cl4# 3.491 0] C24# 3.452 O
Cl15# 3.487 0} C25# 3418 (0]
Clo# 3.488 O C26# 3.419 o
C17# 3.516 0 C27# 3.420 0
C18# 3.488 (0] C28# 3.457 0
Cl19# 3.469 (@] C29# 3.455 O
C20# 3478 0 C30# 3.466 0
Note:

D -Disassembly, F-Fire, O-No disassembly, no fire.
A D-fRfE; F -tk O-RBfR. oK.

BT —




